ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
meel{dﬂMn} M“I.MI(IIBIIWII]]
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
atesr T — e ol T iy e |
Avg. ] m— %
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (HHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-34 of 62

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR491243A
<125kbps>
7
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH00_2402MHz
ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK 74
00 00
1
B i VA N il T Tt 525 _— MWMWMWWWMWWW
[ ekt
B0 30
Peak
115 115
2 2084 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1389.38 52.68 74.00 -21.40 40.05 26,79 8.75 32.93 10.03 248 368 PEAK 1 240200 185.47 ------ ------ 9279 26.82 8.7 32.94 10.83 248 360 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1050 !
875 15
00 00
AVG_54
528 528
1 N AU A
%0 |
Avg.
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.060kHz VB:0. 10akHz SKT:Auto : RBli:1080.060kHz VB:0. 10akHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 BB 422 54.00 -11.76 29.58 26.97 8.61 32.89 10.03 248 360 AVERAGE 1 240208 183.98 ------ ------ 9138 26,82 8.7 32.94 10.83 248 360 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-35 of 62

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
f PEAK 74
00 00
5! 1 ﬁ B bt P,
i ; prv” f ; T N
[N
30 350
Peak
11 1.
Al 20284 20468 23652 23836 40N 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.58 5159 74.80 -22.41 39.04 26,7 8.75 32.93 10.03 1e2 368 PEAK --- 7832 2682 877 3094 10.63 182 360 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
00 00
I VG54
528 528
R ) — T
31 350 ey
Avg.
11 1.
Al 20284 20468 23652 23836 40N 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REW:1000. 06kHz VBi:0.100kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138627 4,11 54.80 -13.89 27.57 26.7% 8.74 32.93 10.03 102 360 AVERAGE 1 20208 87.01 ------ ------ 7433 26,82 8.77 3294 18.63 182 360 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1-36 of 62




ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy NG 54
o bbb & b
1 M b i 4 s .
e b i W b
Peak %0 %0
AVg. 115 1.
000 6000 9000, 1 15000, 18000 000 6000 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 480400 43.36 74.00 -30.64 32.23 3221 12.66 3417 043 - .- PEAK 1 4304.00 43.63 74.00 -30.37 32,50 3220 12.66 4.7 @43 - - PEAK
1 7X06.08 48.20 74.60 -25.80 32.81 36.51 15.82 36.64 6.58 - -- PEAK 2 7206.08 48.17 74.80 -25.83 3198 36.51 15.82 36.64 0.5 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 E1-37 of 62

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
N i1 - S N
Avg. % B
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-38 of 62

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR491243A
Mode Band Edge - L
2400-2483.5_Bluetooth-LE GFSK _CH19_2440MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK 74
00 00
1
525 525 LY st
. " st
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1366.42 53.65 74.00 -20.35 40.98 26.94 8.78 32.92 10.03 207 368 PEAK 1 2448.00 185.89 ------ ------ 93.28 26,76 8.85 32.97 10.83 207  36@ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 i
i75 15
00 00
AVG_54
528 528
1 D
%0 2 IR e sl
Avg.
115 115
2 233, 2362 2388, I 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RB:1080.060kHz VB:0. L0akHz SKT:Auto : RBli:1080.060kHz VB:0. 10akHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

g db/m A8 B A8 deg
360 AVERAGE

Phz dBuV/m dBwi/n B
2366.83 42.76 54.80 -11.30 29.95 26.94 .78 32.92 le.es 207

Mz dBuV/m dBWi/m  db dBuV dB/m 0B B dB
1 2443.00 98.85 ------ ------ 85.44 26,70 B.85 3197 10.63

W7 360 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Fundamental
gL 0B
1225
105 \
815
\ PEAK BE 74
00
i, M- P . — —
30
Peak Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 295,62 5187 74.80 -22.13 39.18 26.79 8.97 33.81 10.03 207 368 PEAK
gL 0B
1225
105
815
00 \
\ AVG_BE 54
T
. 1
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ REW:1000. 06kHz VBi:0.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248692 4A.61 54.80 -13.39 27.96 26.67 8.95 33.80 10.03 207 360 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-40 of 62

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

1 136655 56.59 74.80 -23.41 37.85 26.93 8.78 3292 8.3 37 B PEAK

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105 1
815 5
PEAK T4
100 700
7T —— : - ol 5! —— o — bbb
Ll oo
30 350
Peak
1 17!
Al 233, 262 2388, Ut 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
--- 86.92 26,70 8.85 3097 8.3 I B PEAK

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RBW:1000.060kHz VBW:0.100kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 1389.56 39.34 54.80 -14.16 27.29 26,79 875 32.93 8.3 37 b AVERAGE

LI PNECICIL)

1225 125

108 105

1
75 5
700 70
AVG_54
528 528
1 » L

40 30 e
Avg.

17! 11!

Pl 3. 6 2388, 4, U4 1000 1400, 3000

Frequency (MHz)

500, 2200,
Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1060.060kHz VBW:0. 100kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1244808 98,51 ------ ------ 7798 2670 8.85 3097 8.3 I @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1-41 of 62



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Vertical Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249736 56.32 74.80 -23.68 37.63 26,70 8.97 3.6 8.3 37 B PEAK
gL 0B
1225
105
815
00 \
\ AVG_BE 54
T
_ 1
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ REW:1000. 06kHz VBi:0.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2489.88 39.55 54.00 -14.45 26.88 26.69 .95 33.60 8.3 37 b AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-42 of 62

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Horizontal Vertical
1 4ﬂLﬁvﬁI«IBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ 2 AVG_54
" 1 - T 1 o R
i MMW““
350! 35,
Peak “" ]
175 11!
Avg.
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4330.00 44.39 74,00 -29.61 33.85 3236 1274 3418 @42 -~ -- PEAC 1 4g80.08 44.42 74.60 -29.58 33.68 32.36 12.74 M3 @42 - - PEAC
1 6390.00 46.80 74.00 -27.20 3184 35.64 1461 3569 040 .- - PEAC 1 6390.00 54.06 74.60 -19.94 39.10 3B.64 1461 3569 040 - - PEAK
30730.00 43.56 74.00 -25.44 3194 36.74 15.96 3672 0.64 .- -- PEAK 3 7320.08 49.26 74.60 -24.74 32.64 36.74 15.96 36.72 0.4 - - PEAK

Remark: The unwanted signal #2 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E1-43 of 62




ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
meel{dﬂMn} M“I.MI(IIBIIWII]]
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
PR imnusmrim=r et —
Avg. 1 — 1 —
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-44 of 62

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491243A

9
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH39_2480MHz
ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
1
2 2 M W et
B0 30
Peak
115 115
2480 244, 2488, 49 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248358 60.46 74.00 -13.54 47.85 26.64 8.94 33.60 10.03 208 5 PEAK 1 2450.08 185.75 ------ ------ 93.19 26.66 8.93 3360 lo.e3 200 5 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1056 1050 !
i75 15
00 00
AVGBE B4 AVG_54
525 ] 528
— ] __,JH—J—/HW
350 30
Avg.
115 115
2480 244, 2488, 19 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RB:1080.060kHz VB:0. L0akHz SKT:Auto : RBli:1080.060kHz VB:0. 10akHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28352 4439 54.80 -9.11 3228 26.64 8.94 33.00 10.03 208 5 AVERAGE 1 2450.08 18431 ----mn ---ee 9175 26.66 8.93 3360 l0.63 200 5 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-45 of 62



samonias. FCC RADIO TEST REPORT Report No. : FR491243A

Mode Band Edge

2400-2483.5_Bluetooth-LE GFSK _CH39_2480MHz

ANT 1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
PEAK BE 74 PEAK 74
00 00
1
525 »Mwww,m A LTF T i 525 P S—— 4
Mttt P
b
B0 30
Peak
115 115
2480 244, 2488, 19 256 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28384 57.34 74.00 -16.66 44.73 26.64 8.94 33.00 10.03 408 324 PEAC 1 2480.08 182.69 ------ ------ 99.13 26.66 8.93 3300 10.83 408 324 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
1
i75 15
00 00
AVGBE B4 AVG_54
525 528
1 R R
%0 T SNBSS s cecs
Avg.
115 115
2480 244, 2488, 19 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RB:1080.060kHz VB:0. L0akHz SKT:Auto : RBli:1080.060kHz VB:0. 10akHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248352 4292 54.00 -11.06 30.31 26.64 8.94 33.00 10.03 408 324 AVERAGE 1 245008 9321 -----n -oooee 80.65 26,60 8.93 33.00 10.83 408 324 AVERAGE
TEL : 886-3-327-0868 Page Number : E1-46 of 62

FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
1 4ﬂLﬁveI{ilB!l\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
AVG_54 AVG_54
95 7 R S ! 1 el PR
Www me
30 30
Peak
175 f
Avg.
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4960.00 45.55 74.60 -28.45 33.79 3.7 1282 #4.19 641 - - PEAC 1 4960.08 45.28 74.00 -28.72 33.50 372 12.82 34.19 @41 - - PEAK
1 744000 48.60 74.60 -25.40 3176 36.80 16,10 36.81 @73 - -- PEAC 2 7Mp.0e 49.17 74.00 -24.83 3,35 36.80 1610 .81 073 - - PEAK
3 7440.00 38.51 54.60 -15.49 21.69 36.80 16.18 36.81 @73 -- - AVERAGE 3 TMp.e0 39.28 54.00 -14.72 2246 36.80 1610 3681 .73 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-47 of 62

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg. % %l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-48 of 62

FAX: 886-3-327-0855
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<500kbps>
10
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH00_2402MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK 74
00 00
1 W
525 g e — bl 525 P e
it A h
B0 30
Peak
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 345,33 52,15 74.80 -21.85 39.51 26.85 @8.66 32.99 10.03 239 368 PEAK 1 240208 185.34 ------ ----m- 92.66 26,82 8.7 32.94 10.83 239  36@ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1050 !
875 15
00 00
AVG_54
528 528
1 _’_’__—__—-_”__’J_JL«_W—H
B0 30
Avg.
115 115
2 2084 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RB:1080.080kHz VB:0. 27kHz SKT:Auto : RBli:1080.080kHz VB:0.276kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 BB.5 4.1 54.00 -11.89 29.39 26.97 8.61 32.89 10.03 239 360 AVERAGE 1 240208 18415 ----mn -ooee 91.47 26.82 8.7 3294 10.83 239  36@ AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-49 of 62

FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR491243A

Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH00_2402MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
s bl 1
PEAK 74
00 00
1
* free ‘ * SZ‘SWMMWWWWMMM h N
B0 30
Peak
115 115
2 2084 23468 23652 23834 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Line Margin Level Factor  Loss Factor Factor Remark
Tz dBuV/o dBuV/n B & & & B a g Wz B G W defn B B 8 deg
1 1389.38 5411 74.00 -19.89 41,56 26.7% 8.75 32.93 10.03 108 355 PEAK 1 240208 86.63 ------ ------ 7395 26,82 8.7 32.94 10.83 18@ 355 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
s s 1
00 00
AVG_54
528 528
. ]
%l PBPEIBIESEEDE S S
Avg.
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RB:1080.080kHz VB:0. 27kHz SKT:Auto : RBli:1080.080kHz VB:0.276kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

g db/m A8 B A8 deg

1 138976 42,23 54.80 -11.77 29.68 26.7% 8.75 32.93 10.03 108 355 AVERAGE

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

1 2402.08 85.38

............ 7262 26.80 8.77 3194 10.83 108 355 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 MLMI{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
25 AVG 54 " ) AVG 54
" 1 s ! i et
A forn, it
Peak e e
Avg. 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 4304.00 44.57 74.80 -19.43 3.4 302 1266 .17 643 - - PEM 1 43p4.08 47.05 74.60 -26.95 35.92 3.2l 12.66 M4.7 043 - - PEAK
TEL : 886-3-327-0868 Page Number 1 E1-51 of 62

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg. % %l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-52 of 62

FAX: 886-3-327-0855
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11

Mode Band Edge - L

2400-2483.5_Bluetooth-LE GFSK _CH19 2440MHz

ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK 74
00 00
1 " "
52‘5“" o s “ SZ‘SM "
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1366.16 53.56 74.00 -20.44 40.51 26.94 8.78 32.92 10.03 207 368 PEAK 1 2448.00 185.92 ------ ------ 93.31 26,76 8.85 32.97 10.83 207  36@ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1050 1
i75 15
00 00
AVG_54
528 528
! I
%0 P EDERESERENESS S S
Avg.
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RB:1080.080kHz VB:0. 27kHz SKT:Auto : RBli:1080.080kHz VB:0.276kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136616 42.74 54.80 -11.26 29.99 26.94 8.78 32.92 10.03 207 360 AVERAGE 1 2448.00 18408 ------ ------ 91.47 26,76 8.85 32.97 10.83 207  36@ AVERAGE
TEL : 886-3-327-0868 Page Number : E1-53 of 62

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
gL 0B
1225
105 \
815
\ PEAK BE 74
00
. 1
52, I v " Ty Ty g
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249499 5158 74.80 -22.47 38.98 26.7% 8.96 33.81 10.03 207 368 PEAK
gL 0B
1225
105
815
00 \
\ AVG_BE 54
T
Sl 1
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RE:1000. 06kHz VBi:.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248356 49,76 54.00 -13.24 26.15 26.64 8.94 33.80 10.03 207 360 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-54 of 62

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR491243A
Mode Band Edge - L
2400-2483.5_Bluetooth-LE GFSK _CH19_2440MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
PEAK 74
00 00
S5 j PR T SZ‘SWMWMWWWWWM RSP NIRRT s
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 34458 5121 74.80 -20.79 36.57 26.85 8.66 32.99 18.03 37 B PEAK 1204800 99.49 ----on oo 86.88 2670 8.85 32.97 1a.e3 378 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 i
i75 15
00 00
AVG_54
528 528
1 Lo
%0 I
Avg.
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RB:1080.080kHz VB:0. 27kHz SKT:Auto : RBli:1080.080kHz VB:0.276kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg

1 1389.82 49.57 54.00 -13.43 2.2 26,79 8.75 32.93 18.3 37 ) AVERAGE

1244808 9819 ----on oo 85.58 26,78 8.85 32.97 l10.83

378 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-55 of 62
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Pol. Vertical Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00
52! \"Jm W p i " ; o
30
Peak Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2499.52 50,75 74.80 -23.25 30.06 26,70 8.97 33.61 18.63 37 B PEAK
gL 0B
1225
105
815
00 \
\ AVG_BE 54
T
_ 1
31
Avg. Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RE:1000. 06kHz VBi:.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2488.84 39.92 54.00 -14.08 27.25 26.69 .95 33.60 18.03 37 b AVERAGE
TEL : 886-3-327-0868 Page Number 1 E1-56 of 62

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Horizontal Vertical
1 4ﬂLtwel{dBil\mn) " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
@ AVG 54 @ ) AVG 54
“W Mo —— WJW’“’JW A
oy
350 340
Peak
115 1.
Avg.
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ B3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1BEN 240711 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 4330.00 4420 74.60-29.78 32.8% 32.36 1274 4.8 @4 - - PEAC 1 4380.00 44.24 74.00 -29.76 32.9 32.36 1274 418 e - - PEA
1 640500 46.81 74.60 -27.19 3176 3571 14.64 3578 6.4 - -- PEAC 1 64B5.08 51.24 74.00 -22.76 36.19 35.71 14.64 3576 048 - - PEAK
373000 49.24 74.60 -24.76 32.62 3674 1596 3672 @.64  -- -- PEAC 3730.00 48.98 74.00 -25.10 32,28 36.74 15.9 3672 0.4 - - PEAK
4 7320.00 39.21 54.00 -14.79 22.59 36.74 15.96 36.72 @.64 - -- AVERAGE 4 7320.80 38.97 54.00 -15.63 22.35 36.74 15.96 36.72 0.64 - -- AVERAGE

Remark: The unwanted signal #2 can be ignored since it falls within the non-restricted band and meet the
requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E1-57 of 62
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg. (1 R %)
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-58 of 62

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

12
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH39_2480MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
1
52‘5 WWWMMM ™ ‘ ‘ SZ‘SMWWWW
B0 30
Peak
115 115
2480 244, 2488, 49 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248358 60,14 74.00 -13.86 47.53 26.64 8.94 33.60 18.03 29 3 PEAK 1 2450.08 185.65 ------ ------ 93.09 26.60 8.93 3360 le.e3 219 3 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1054 1
i75 15
00 00
AVGBE B4 AVG_54
525 ] 528
U M
%0 ISR s s
Avg.
115 115
2480 244, 2488, 19 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RB:1080.080kHz VB:0. 27kHz SKT:Auto : RBli:1080.080kHz VB:0.276kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248352 45.09 54.00 -B.91 32.48 26.64 8.94 33.60 18.03 29 3 AVERAGE 1 2450.00 183.08 ------ ------ 99.44 26.60 8.93 3360 le.e3 219 3 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-59 of 62



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

12
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH39_2480MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
PEAK BE 74 PEAK 74
00 00
1
52‘5 \mwnlmm 4 e * " : ™ SZ‘SM WMMMM
B0 30
Peak
115 115
2480 244, 2488, 19 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALEEN 244711 VERTICAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 283,52 57.18 74.00 -16.82 44,57 26.64 8.94 33.00 10.03 408 323 PEAK 1 2450.08 182.54 ------ ------ 89.98 26.60 8.93 3300 10.83 408 323 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVGBE B4 AVG_54
525 528
1 R B
%0 PEBRESENEERPSSSSSS
Avg.
115 115
2480 244, 2488, 19 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG BE 54 3m DRH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCA3ALAEN 240711 VERTICAL
: RB:1080.080kHz VB:0. 27kHz SKT:Auto : RBli:1080.080kHz VB:0.276kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248352 43.03 54.00 -10.97 30.42 26.64 8.94 33.80 10.03 408 323 AVERAGE

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2450.08 18186 ------ ------ 83.50 26,60 8.93 3300 10.83 408 323 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR491243A

Pol. Horizontal Vertical
1 4ﬂLtwel{llBil\mn] " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
AVG 54 N AVG 54
525 7 — R 52! T it gl A
I e L g e
350 340
Peak
115 1.
Avg.
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ B3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1BEN 240711 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 496000 45.29 74.60 -28.71 33.53 3272 1282 #4.19 @4 .- - PEAC 1 4960.00 45.17 74.00 -28.83 33.41 372 12.82 3419 @4l - - PEAK
1 6405.00 46.83 74.60 -27.17 3178 3571 14.64 3578 6.4 - -- PEAC 1 64B5.08 49.55 74.00 -24.15 34.80 35.71 14.64 570 048 0 - - PEAC
3 744000 48.88 74.60 -25.12 32.86 36.8¢ 16,10 36.81 @73 - -- PEAC 3 TMp.0e 4842 74.00 -25.38 3160 36.80 1610 .81 @73 - - PEAK
4 7440.00 38.9 54.00 -15.10 22.88 36.80 16.10 36.81 .73 - -- AVERAGE 4 7440.00 38.66 54.00 -15.40 21.78 36.80 16.10 36.81 0.73 - -- AVERAGE

Remark: The unwanted signal #2 can be ignored since it falls within the non-restricted band and meet the

requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg. ] — %
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (NHz) Frequency (NHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E1-62 of 62
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samranas. FCC RADIO TEST REPORT Report No. : FR491243A
<Ant. 2>
E2.1. Cabinet Radiated Spurious Emission Test Modes
<1Mbps>
Mode Band Antenna Modulation Channel Frequency Data RU Remark
(MHz) Rate
Mode 59 2400-2483.5 2 Bluetooth-LE GFSK 00 2402 1Mbps - -
Mode 60 2400-2483.5 2 Bluetooth-LE GFSK 19 2440 1Mbps - -
Mode 61 2400-2483.5 2 Bluetooth-LE GFSK 39 2480 1Mbps - -
Mode 71 2400-2483.5 2 Bluetooth-LE GFSK 39 2480 1Mbps - SHF
Mode 72 2400-2483.5 2 Bluetooth-LE GFSK 39 2480 1Mbps - LF
<2Mbps>
Mode Band Antenna Modulation Channel Frequency bata RU Remark
(MHz) Rate
Mode 62 2400-2483.5 2 Bluetooth-LE GFSK 01 2404 2Mbps - -
Mode 63 2400-2483.5 2 Bluetooth-LE GFSK 19 2440 2Mbps - -
Mode 64 2400-2483.5 2 Bluetooth-LE GFSK 38 2478 2Mbps - -
<125kbps>
Mode Band Antenna Modulation Channel Frequency Data RU | Remark
(MHz) Rate
Mode 65 2400-2483.5 2 Bluetooth-LE GFSK 00 2402 125 kbps - -
Mode 66 2400-2483.5 2 Bluetooth-LE GFSK 19 2440 125 kbps - -
Mode 67 2400-2483.5 2 Bluetooth-LE GFSK 39 2480 125 kbps - -
<500kbps>
Mode Band Antenna Modulation Channel Frequency Data RU = Remark
(MHz) Rate
Mode 68 2400-2483.5 2 Bluetooth-LE GFSK 00 2402 500 kbps - -
Mode 69 2400-2483.5 2 Bluetooth-LE GFSK 19 2440 500 kbps - -
Mode 70 2400-2483.5 2 Bluetooth-LE GFSK 39 2480 500 kbps - -
TEL : 886-3-327-0868 Page Number : E2-1 0of 61

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

E2.2. Summary of each worse mode

<1Mbps>
Mode Modulation Ch. Freq. Level Limit Margin Pol. Peak Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 00 @ 2363.54 40.40 54.00 -13.60 \% Avg. Pass - Band Edge
> Bluetooth-LE GFSK | 00 = 4804.00 45.15 74.00 -28.85 V | Peak  Pass - Harmonic
Bluetooth-LE GFSK = 19 2494.00 40.56 54.00 -13.44 \% Avg. Pass - Band Edge
%0 Bluetooth-LE GFSK | 19 = 7320.00 39.28 54.00 -14.72 \Y, Avg. Pass - Harmonic
Bluetooth-LE GFSK = 39 | 2483.56 42.71 54.00 -11.29 H Avg. Pass - Band Edge
o Bluetooth-LE GFSK = 39 | 7440.00 38.73 54.00 -15.27 H Avg. Pass - Harmonic
71 SHF 39 | 24694.66 40.45 74.00 -33.55 H | Peak  Pass - SHF
72 LF 39 797.27 36.09 46.00 -9.91 \% Peak | Pass - LF
<2Mbps>
Mode Modulation Ch. Freq. Level Limit Margin Pol. Peak Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 01 | 2389.99 41.55 54.00 -12.45 \% Avg. Pass - Band Edge
°2 Bluetooth-LE GFSK | 01 | 7212.00 49.27 74.00 -24.73 \Y Peak | Pass - Harmonic
Bluetooth-LE GFSK | 19 | 2498.26 40.80 54.00 -13.20 H Avg. Pass - Band Edge
* Bluetooth-LE GFSK | 19 | 7320.00 38.92 54.00 -15.08 \% Avg. Pass - Harmonic
Bluetooth-LE GFSK | 38 | 2497.73 40.62 54.00 -13.38 H Avg. Pass - | Band Edge
> Bluetooth-LE GFSK | 38 | 7434.00 38.91 54.00 -15.09 \% Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number 1 E2-2 of 61
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Report No. : FR491243A

<125kbps>
Mode Modulation Ch. Freq. Level Limit Margin Pol. Peak Result | RU = Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 00 | 2360.32 40.47 54.00 -13.53 \% Avg. Pass - Band Edge
° Bluetooth-LE GFSK | 00 | 4804.00 43.99 74.00 -30.01 H Peak | Pass - Harmonic
Bluetooth-LE GFSK | 19 | 2493.64 40.79 54.00 -13.21 \% Avg. Pass - Band Edge
° Bluetooth-LE GFSK | 19 | 7320.00 38.36 54.00 -15.64 H Avg. Pass - Harmonic
Bluetooth-LE GFSK | 39 | 2495.88 40.95 54.00 -13.05 \% Avg. Pass - Band Edge
o Bluetooth-LE GFSK | 39 | 7440.00 38.24 54.00 -15.76 Y Avg. Pass - Harmonic
<500kbps>
Mode Modulation Ch. Freq. Level Limit Margin Pol. Peak Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE GFSK | 00 & 2358.67 39.70 54.00 -14.30 \% Avg. Pass - Band Edge
° Bluetooth-LE GFSK | 00 | 4804.00 38.24 54.00 -15.76 \% Avg. Pass - Harmonic
Bluetooth-LE GFSK | 19 | 2389.95 40.13 54.00 -13.87 \% Avg. Pass - Band Edge
® Bluetooth-LE GFSK | 19 | 7320.00 40.32 54.00 -13.68 \% Avg. Pass - Harmonic
Bluetooth-LE GFSK | 39 | 2499.80 39.68 54.00 -14.32 \ Avg. Pass - | Band Edge
° Bluetooth-LE GFSK | 39 | 7440.00 38.55 54.00 -15.45 \% Avg. Pass - Harmonic

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243A

<1Mbps>
59
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH00_2402MHz
ANT 2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15
1 PEAK T4
00 00
e ” ' * '1 T i SZ‘SMWWWWWMW S
B0 30
Peak
115 115
2 2084 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 B67.13 50.73 74.80 -23.27 37.99 26.93 8.78 32.92 10.03 108 183 PEAK 1 202,08 73.86 ------ ------ 61.18 26,82 8.77 32.94 10.83 18@ 188 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
875 15
700 08 !
AVG_54
528 528
1 MW
B0 30
Avg.
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB:1. 106kHz SKT:Auto : RBl:1080.060kHz VB:1. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 6178 4,25 54.80 -13.75 27.46 26.98 8.69 32.91 10.03 108 183 AVERAGE 1 240208 67.66 ------ ------ 5498 26,82 8.77 3294 10.83 1@ 188 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-4 of 61
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Report No. : FR491243A

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
PEAK 74
00 00
52' A o . ,,,,/ 5! . - ottt
- Lol - ¥ e
30 350
Peak
11 1.
Al 20284 20468 23652 23836 40N 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135416 50.58 74.80 -23.42 37.34 26.94 8.6 32.91 18.03 393 158 PEAK --- 58,10 26,82 8.77 32.94 10.63 393 158 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
00 00
VG54
528 528
1 e ]
5 Qs SaSS———
Avg.
11 1.
Al 20284 20468 23652 23836 40N 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 0BkHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1363.54 49.48 54.00 -13.68 27.62 26.96 8.78 32.91 10.03 393 158 AVERAGE 1 240208 6476 ------ ------ 52088 26.82 8.7 32.94 10.83 393 158 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLMI{IIB!IVJIH) " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
525 AVG_54 s MG 54
3 —— st
Peak 50 50
Avg. 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 43400 44.24 7480 -29.76 3311 3220 12.66 4.7 @43 - - PEM 1 430408 45.15 74.60 -28.85 34.82 3221 12.66 4.7 043 - - PEAK
TEL : 886-3-327-0868 Page Number 1 E2-6 of 61
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg. % i B
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-7 of 61
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FCC RADIO TEST REPORT

Report No. : FR491243A

1 BB5.47 50,21 74.80 -23.79 37.58 26.95 8.62 32.89 10.03 143 193 PEAK

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
) PEAK T4,
704 70 ‘
1 L
% o . PR — 2 . I X ool * ‘
fubhd#
30 350
Peak
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBul/m dBuv/m

d6 dBw dB/m d8 B A6 deg
--- 57,82 2679 8.85 3297 10.63 143 193 PEAK

gL cB) Lol B
1225 1225
105 105
815 5
00 00
1
VG54
528 528
! / I B
5 ki S e e
Avg.
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135605 4,15 54.00 -13.85 27.39 26.96 8.68 32.91 10.03 143 193 AVERAGE 1 244888 6151 -----n -ooee 45.99 26,70 8.85 3297 18.63 143 193 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
gL 0B
1225
105
815
PEAK BE 74
00
5 Y
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249888 50.58 74.80 -23.42 37.89 26.7% 8.96 33.80 10.03 143 193 PEAK
gL 0B
1225
105
815
00
AVG_BE 54
T
3 1
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249468 49.47 54.80 -13.53 27.79 26.7% 8.96 33.81 10.03 143 193 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-9 of 61
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Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
PEAK 74
704 70 1
1
Z A ) ot W iz . ) PRI
It
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135498 5.29 74.80 -23.71 37.54 26.95 8.6 32.91 10.03 338 162 PEAK --- 5438 26,70 8.85 3297 10.63 338 162 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
00 00
1
VG54
528 528
! / b
5 ki ]
Avg.
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135433 49.42 54.00 -13.50 27.68 26.94 8.68 32.91 10.03 338 162 AVERAGE 1 244808 58.58 ------ ------ 4589 26,70 8.85 3297 18.63 338 162 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gL 0B
1225
105
815
PEAK BE 74
00
52! ; !
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249838 50.28 74.80 -23.71 37.59 26,7 8.97 33.81 10.03 338 162 PEAK
gL 0B
1225
105
815
00
AVG_BE 54
N
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249408 49.56 54.00 -13.44 27.88 26.7% 8.96 33.81 10.03 338 162 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-11 of 61
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\”m] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ N AVG_54 @ N AVG_54
d e A i A R
- 1"*w"" e Y - o bk g
30 30
Peak
175 f
Avg.
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4330.00 44.29 74,68 -29.71 3.95 3236 174 3418 @42 .- - PEAC 1 45B80.08 44.69 74.60 -29.31 33.35 3236 1274 M.z @42 - - PEAC
1730.00 49.03 7400 -24.97 341 3674 159 3672 0.4 .- -- PEAC 2 73000 49.01 74.60 -24.99 3239 3674 15.96 .72 @64 - - PEAK
3730.00 39.08 54.00 -14.92 2246 36.74 15.96 36.72 0.64 .- -- AVERAGE 3 7320.08 39.28 54.60 -14.72 22.66 36.74 15.96 36.72 @.64 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-12 of 61

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg. % %l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-13 of 61

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

de dBw dB/m d8 B A8 o deg
1 28372 5204 74.00 -21.96 39.43 26.64 8.94 33.00 10.03 1e@ 197 PEAK

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
PEAK BE 74 1 PEAK T4,
100 700
o 1 a o
gt i T Aerh i ) e
30 350
Peak
1 17!
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

d6 dBw dB/m d8 B A6 deg
--- 59.46 26,60 8.93 33.80 10.63 18 197 PEAK

gL 0B Lol B
1225 1225
105 105
815 5
00 00 1
AVGBE 54 AVG_54
T 528
_ A
5 ki S e
Avg.
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248356 4271 54.80 -11.29 30.18 26.64 8.94 33.00 10.03 108 197 AVERAGE 1 245008 65.96 ------ ------ 5340 26,60 8.93 3300 10.83 10@ 197 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

1 2498.62 51.53 74.80 -22.47 38.84 26.7% 8.97 33.81 10.03 366 161 PEAK

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
PEAK BE 74 ] PEAK T4,
704 70 |
5! ! 5, N Nt
“ 2 ' o ~ - T
i
30 350
Peak
1 17!
2480 2484, 2488 149 2% 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
--- 56,93 26.60 8.93 33.80 10.63 366 161 PEAK

1 2483.66 41.58 54.80 -12.42 28.97 26.64 8.94 33.80 10.03 366 161 AVERAGE

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
70 70
700 700 1
AVGBE 54 VG54
T 528
! AN .
5 ki =
Avg.
1 17!
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi: 1.100kHz SWT:Auto + RBI:1009.068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248008 63.42 ----mn -ooee 50.86 26,60 8.93 3300 10.83 366 161 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG 54 @ AVG_54
) I I i et T
WM;WW e MWWM
30 30
Peak
175 f
Avg.
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4960.00 44.73 74,60 -29.27 3.97 372 12.82 3419 @41 - - PEAC 1 4960.08 45.28 74.60 -28.72 33.52 3.7r 12.82 .19 @41 - - PEAC
1 7M4p.00 43.39 74,00 -25.41 3177 36.80 16,10 3681 @73 .- -- PEAC 1 740,00 49.02 74.60 -24.9% 32.20 36.B0 1610 681 @73 - - PEAK
3 7M0.00 33.73 54.80 -15.27 2191 36.80 16.18 36.81 .73 .- -- AVERAGE 3 740.08 38.71 54.60 -15.29 21.89 36.88 16.18 36.81 0.73 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-16 of 61

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Y P SR T S -
Avg. 5l |
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-17 of 61

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Horizontal Vertical
1 HLMI{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
AVG_54 AVG_54
525 525
1
mew L Ao AR o el B o " " "
Peak
175 1.
16000 18400, 20800, 22200, 23600, 25000 18000 18400, 20800, 2200, 2300, 25000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 1n BBHAS17 1224 240624 HORTZONTAL Condition: PEAK 74 Im BBHA917 1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 24634.66 48.45 74.80 -33.55 4181 39.38 29.06 6018 -9.54 - - PEM 1 266138 38.77 74.00 -35.23 42.36 38.55 27.77 6837 9.4 .- PEAK
TEL : 886-3-327-0868 Page Number 1 E2-18 of 61

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
0. 0.
60. 60,
[ Qp)
N B
— —
o o b
6
5
300 I N ™ w02 4 MW‘”“”‘"‘W
b e w TR e
0 w 20 W bt g
QP/ 100, 100)
Peak 30 yri 48, 612, 806. 1000 30 4 48, 612, 806. 1000
Fraquency (MHz) Frequency (MHz)
Site & B3CH21-HY Site & B3CH21-HY
Condition: QP 3m LF 41912805 240204 HORIZONTAL Condition: QP 3m LF 41912805 240204 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg MHz dBuV/m dBu/m  dB dBuV dB/m B A8 dB cm deg
1 38.97 25.96 40.00 -14.84 33.42 2429 0.87 32.65 @.63 - - Peak 1 38.80 29.45 40.60 -10.55 36.58 24.64 0.85 32.65 0.83 - -- Peak
2 191.99 26.67 43.50 -16.83 42.12 14.69 2.41 32.62 .07 - - Peak 2 9111 28.18 43.50 -15.32 44.37 14.83 1.63 32.68 0.63 - -- Peak
3 4631 26.85 46.60 -19.15 38.87 17.79 2.73 32.62 0.08 - - Peak 3 260.86 27.34 46.60 -18.66 37.28 19.80 2.81 32.63 @.68 - -- Peak
4 508.21 29.66 46.00 -16.34 34.73 23.78 3.94 32.84 .85 - - Peak 4 478,14 28.94 46.00 -17.06 34.80 23.10 3.8 32.82 .85 - -- Peak
5 573.20 33.28 46.80 -12.72 36,10 25.65 4.21 32.83 0.15 - - Peak 5 789.97 36.82 46.80 -0.98 37.68 26.39 4.68 32.88 0.15 - -- Peak
6 049.56 34,88 46.80 -11.12 3L.61 29.66 5.45 31.42 0.18 - -- Peak 6 797.27 36.89 46.80 -9.91 35.84 27.58 4.96 32.48 0.19 -- -- Peak
TEL : 886-3-327-0868 Page Number 1 E2-19 of 61

FAX: 886-3-327-0855
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<2Mbps>
62
Mode Band Edge

2400-2483.5_Bluetooth-LE GFSK _CHO1_2404MHz

ANT 2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15
! PEAK 74
00 00
2y, Y R PR e R PR s —_—
|t Ao
B0 30
Peak
115 115
2 20288 2418 23664 23852 24M 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1369.69 50.68 74.80 -23.31 37.96 26.9 8.71 32.92 10.03 38 51 PEAK O 64.51 26,84 8.78 32.94 10.83 3@ 51 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
875 15
1
00 00
AVG_54
528 528
1 MW
B0 30
Avg.
115 115
2 20288 2418 23664 23852 24M 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB: 1. 200kHz SKT:Auto : RBl:1080.060kHz VB:1.200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135352 49.38 54.80 -13.62 27.65 26.94 8.67 32.91 10.03 308 51 AVERAGE 1 240408 75.58 ------ ---oee 62.87 26,84 8.78 32.94 10.83 3@ 51 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-20 of 61

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
PEAK 74
00 00
52' ! P W 5! il b
; o i . v R ;
30 350
Peak
11 1.
Al 20288 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 37176 513 74.80 -22.87 36.45 26.86 871 32.92 18.03 283 136 PEAK --- 65,00 26,84 8.78 3294 10.63 283 136 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
00 00
x VG54
528 528
1 /’ ISP
% - R e S
Avg.
11 1.
Al 2088 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.99 41,55 54.00 -12.45 29.08 26.7% 8.75 32.93 10.03 283 136 AVERAGE 1 240408 76,02 ------ ------ 63.31 26,84 8.78 32.94 10.83 283 136 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
25 VG 54 Iy N VG 54
. — SR
(WL o e b
Peak %0 %0
AVg. 115 1.
000 6000 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CH2L-HY Site + BICH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 4G08.00 43.97 74.00 -30.83 .82 3.2 1267 3417 043 - - PEAK 1 4305.00 44.60 74.60 -29.40 3.4 . L.67 #1743 - - PEAK
1 THLe8 48.33 74.60 -25.67 32.12 36.52 15.83 36.64 6.58 - -- PEAK 2 721208 49.27 74.80 -24.73 33.86 36.52 15.83 36.64 0.5 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 E2-22 of 61

FAX: 886-3-327-0855
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Pol.

Horizontal Vertical
JOE ) IEI )]
1225 1225
815 115
10.6G (il (U
ANG B4 ANG B4
~18G 55 5
Avg. % — %) i
115 .
10600 1080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, L8 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHAL-HY Site ¢ B3CHL-HY

Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E2-23 of 61
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63

Mode Band Edge - L

2400-2483.5_Bluetooth-LE GFSK _CH19 2440MHz

ANT 2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15 ;
PEAK 74
00 00
525 1 — ; - 525 MWWWW
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 15173 56.84 74.80 -23.16 36.13 26.92 8.67 32.91 18.03 318 55 PEAK 1204800 78.04 ------ ---oee 65.43 2678 8.85 32.97 la.e3 313 55 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
1
00 00
AVG_54
528 528
1 MW
350 350
Avg.
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.080kHz VB: 1. 200kHz SKT:Auto : RBl:1080.060kHz VB:1.200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135836 48.35 54.80 -13.65 27.57 26.98 8.68 32.91 18.03 318 55 AVERAGE 1 244808 76,38 ------ ------ 63.69 26.7¢ 8.85 32.97 la.e3 313 55 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-24 of 61

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
gL 0B
1225
105
815
PEAK BE 74
00 \
S . ; ) 1
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 9106 51.33 74.80 -22.67 38.64 26,79 8.96 33.80 10.03 318 55 PEAK
gL 0B
1225
105
815
00
\ AVG_BE 54
T
| |
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RE:1000. 06kHz VBi:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249826 49.58 54.00 -13.28 28.11 26.7% 8.97 33.81 10.03 318 55 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-25 of 61

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
! PEAK 74
00 00
5 ; TR e vt J i2; - IR e st
oA o ok "
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138163 5.78 74.80 -23.27 36.25 26,7 8.73 32.93 10.03 40 133 PEAC --- 6487 26,70 8.85 3297 10.63 489 133 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
[ VG54
528 528
w ) -
5 5 S——
Avg.
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136421 4p.44 54.00 -13.56 27.66 26.96 8.78 32.91 10.03 408 133 AVERAGE 1204808 75.03 ------ ---oe- 62.42 26,76 8.85 32.97 10.83 488 138 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Vertical Fundamental
gL 0B
1225
105
815
PEAK BE 74
00
5! \.\ . rrd i
30
Peak Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249925 S5A.68 74.80 -23.31 37.99 26,7 8.97 33.81 10.03 40 133 PEAK
gL 0B
1225
105
815
00
\ AVG_BE 54
T
| In 1
31
Avg. Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RE:1000. 06kHz VBi:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249357 49.56 54.80 -13.44 27.88 26.7% 8.96 33.81 10.03 408 133 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-27 of 61

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
2. N ) AVG_54 0 . VG54
) i . T . A
30 30
Peak
175 f
Avg.
3000 6000. 9000. 1 A5000. 18000 3000 6000, 9000. 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4380.00 45.43 74.60 -28.57 34.89 32.36 1274 #4.18 642 - - PEAC 1 4580.08 43.56 74.00 -38.44 3222 3236 1274 M8 e - - PEAK
173000 49.47 T74.60 -24.53 32.85 3674 15.% 36.72 @.64  -- -- PEAC 20 730.08 49.21 74.00 -24.79 3,59 36,74 15.9 .72 0.4 - - PEAK
3 730.00 3879 54.60 -15.21 22,17 36.74 15.96 36.72 @.64 - -- AVERAGE 3 730.00 38.92 54.00 -15.08 2230 36.74 15.96 36.72 .64 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-28 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

Pol.

Horizontal Vertical
oLl dBuim) oLl dBuim)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
I Ty A s e |
Avg. 1 — %
118 1A
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHDL-AY Site G3OHL-AY

Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E2-29 of 61




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
PEAK BE 74 ! PEAK 74
00 \ 00
52' et h ' di 52' etk L PR
30 350
Peak
11 1.
Un 4824 24868 42 5 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249556 5141 74.80 -22.59 38.72 26.7% 8.97 33.81 10.03 w6 47 PEAK 1 M78.08 76.79 ----mn ---oee 64.24 26,58 8.93 3299 10.83 386 47 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
AVGBE 34 VG54
T 528
) 0 =S L e=am
Avg.
11 1.
Un 4824 24868 42 5 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249773 49.62 54.80 -13.38 27.93 26.7 8.97 33.81 10.03 306 47 AVERAGE 1 17808 75.04 ----mn oo 62.49 26,58 8.93 32.99 10.83 386 47 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491243A

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
PEAK BE 74 1 PEAK 74
00 00
AN . w
Mmook A PR " N ah O
Pusr
30 350
Peak
11 1.
Un 4824 24868 42 U5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248423 SLOB 74.80 -22.97 38.47 26.64 8.94 33.00 10.03 40 133 PEAK 1 M78.08 76.18 ------ ------ 63.55 26,58 8.93 3299 10.83 408 138 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
1
00 00
\ AVGBE 34 AVG_54
T 528
) 0 S e S
Avg.
11 1.
un 4824 24868 42 U5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi: 1.200kHz SWT:Auto + RBI: 1089, 088kHZ VBi: 1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249562 49.57 54.80 -13.43 27.88 26.7% 8.97 33.81 10.03 408 133 AVERAGE 1 M78.08 7441 ----mm -ooeee 61.86 26,58 8.93 32.99 10.83 48@ 138 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E2-31 of 61
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ AVG_54
) 1 I pe——— 1 o PR
e
P WWWMM
30 30
Peak
175 f
Avg.
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4956.00 44.71 74.60 -29.29 32.96 3271 12.82 #4.19 641 -- - PEAC 1 4936.08 45.41 74.00 -28.59 33.66 32,71 12.82 3419 @41 - - PEAK
1743400 49.76 74.60 -24.24 32,94 36.80 16.09 36.88 @73 -- - PEAK 2 743400 48.98 74.00 -25.02 32,16 36.80 16.09 6.0 .73 - - PEAK
3 743400 38.85 54.60 -15.15 22.83 36.30 16.09 36.38 @.73 - -- AVERAGE 3743400 38.91 54.00 -15.09 22.09 36.80 16.09 3688 .73 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-32 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

Pol.

Horizontal Vertical
JOE ) IEI )]
1225 1225
#15 i3
10.6G (il (U
ANG B4 ANG B4
~18G 528 7k
i s e s T
Avg. . — L1
118 1A
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY

Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E2-33 of 61




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR491243A
<125kbps>
65
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH00_2402MHz
ANT 2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15
1 PEAK 74
00 00
52‘5 J i e b SZ‘SMMMWWMWM hyckbtmmohiaisntiiuasiciens
B0 30
Peak
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 2386.45 5A.59 74.80 -23.41 36.05 26.7% 8.74 32.93 10.03 1o 315 PEAK 1 240208 77.46 ------ ------ 64.78 26,82 8.7 32.94 10.83 188 315 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
875 15
1
00 00
AVG_54
528 528
1 . B
B0 30
Avg.
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RE:1080.060kHz VB:0. 10akHz SKT:Auto : RBli:1080.060kHz VB:0. 10akHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 DBI3.9 49.33 54.00 -13.67 27.65 26.94 8.59 32.88 10.03 108 315 AVERAGE 1 202,08 76,71 ------ ---ome 64.63 26,82 8.7 32.94 10.83 188 315 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-34 of 61

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

1 136695 56.85 74.80 -23.15 36.11 26.93 8.78 32.92 10.03 108 61 PEAK

de dBw dB/m d8 B A8 o deg

Pol. Vertical Fundamental

" Level (dBuVim) " Level (dBuVim)

1225 1225

105 105

815 5

PEAK T4,

100 700

L7 o pon prerm—r| 2 kit

o T "
[P
30 350
Peak
1 17!
Al 20284 20468 23652 23836 40N 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

d6 dBw dB/m d8 B A6 deg
--- 66.54 26,82 8.77 3294 10.63 189 61 PEAK

" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
100 00
J VG54
528 528
1 | [
31 350
Avg.
1 17!
Al 2084 20468 23652 2836 40N 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REW:1000. 06kHz VBi:0.100kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136032 49.47 54.80 -13.53 27.66 27.80 8.69 32.91 10.03 108 61 AVERAGE 1 240208 78.46 ------ ------ 65.78 26,82 8.77 32.94 10.83 1@ 61 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLMI{IIB!IVJIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
525 o 525 T
L‘MA.,,’\"“‘W * s S 1 -
iy
Peak w= T
Avg. 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CH2L-HY Site  : O3CHL-HY
Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIS-E_LE2CA3A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m  dB dB _dB m deg FHz mdﬁu\”n b dew dB/m A dB _dB m  deg
1 4304.00 43.99 74.00 -30.81 32.86 3221 12.66 3417 @43 - - PEM 1 43B4.08 43.66 74.60 -30.34 3153 321 1266 M7 043 - - PEAK
TEL : 886-3-327-0868 Page Number 1 E2-36 of 61

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
| i —  iaia Ty v e b |
Avg. 1 A 1 n—
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-37 of 61

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

66
Mode Band Edge - L
2400-2483.5_Bluetooth-LE GFSK _CH19_2440MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15
! PEAK T4
00 00
R T 85 1 VRPN
et ey
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 34445 561 74.80 -23.39 37.98 26.84 B.66 3299 18.03 142 15 PEAK 1204808 76,75 ------ ---oee 64.14 2670 8.85 32.97 la.e3 142 15 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
i75 15
1
00 00
AVG_54
528 528
1 M
350 350
Avg.
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RB:1080.060kHz VB:0. L0akHz SKT:Auto : RBli:1080.060kHz VB:0. 10akHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 135888 49.35 54.80 -13.65 27.55 26.99 8.69 32.91 18.03 142 15 AVERAGE 1204808 75.92 ----mn -oooee 63.31 2678 8.85 32.97 la.e3 142 15 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E2-38 of 61



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Fundamental
gL 0B
1225
105
815
PEAK BE 74
00
5 . . . e
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 291,66 5108 74.00 -23.08 38.31 26.7% 8.96 33.80 10.03 142 15 PEM
gL 0B
1225
105
815
00
\ AVG_BE 54
T
L :
31
Avg. Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ REW:1000. 06kHz VBi:0.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2487.18 49.58 54.80 -13.42 27.93 26.67 8.95 33.80 10.03 142 15 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-39 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

1 1378.64 5A.62 74.80 -23.30 38.06 26.73 8.73 32.93 18.03 187 223 PEM

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5 1
PEAK T4,
100 700
2 . by At " ot i 2 N byt o ool
i
30 350
Peak
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

de dBw dB/m d8 B A8 o deg

d6 dBw dB/m d8 B A6 deg
--- 6671 26,70 8.85 32.97 18.63 187 223 PEAK

" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
1
100 00
( VG54
528 528
! J e
31 350
Avg.
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REW:1000. 06kHz VBi:0.100kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 136421 49.68 54.00 -13.48 27.52 26.96 8.78 32.91 10.03 187 223 AVERAGE 1204808 78.61 ------ ---om- 66.08 2676 8.85 32.97 10.83 187 223 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E2-40 of 61



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Vertical Fundamental
gL 0B
1225
105
815
PEAK BE 74
00
i b » hubagel]
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249888 50.75 74.80 -23.25 36.06 26.7% 8.96 33.80 10.03 187 223 PEM
gL 0B
1225
105
815
00
\ AVG_BE 54
T
\ 1
31
Avg. Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ REW:1000. 06kHz VBi:0.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 29364 4,79 54.00 -13.21 26.11 26.79 8.96 33.81 10.03 187 223 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-41 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ N AVG 54 @ AVG_54
) - it T
Lt WM“M el 1wW’“ et
30 30
Peak
175 f
Avg.
3000 6000. 9000. 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4330.00 44.10 74,00 -29.9% 376 3236 1274 3418 @42 - -- PEAC 1 4g80.08 43.84 74.60 -38.16 32.50 32.36 12.74 M3 @42 - - PEAC
173000 49.82 7400 -24.13 3320 3674 159 3672 0.4 .- -- PEAC 2 730.00 43.64 74.60 -25.36 32.02 3674 15.96 3672 @64 - - PEAK
3 730.00 33.3 54.00 -15.64 2174 36.74 15.96 36.72 0.64 .- -- AVERAGE 3 7320.08 38.28 54.60 -15.72 21.66 36.74 15.96 36.72 @.64 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-42 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

Pol.

Horizontal Vertical
JOE ) IEI )]
1225 1225
#15 i3
10.6G (il (U
MG 54 MG 5
~18G 528 7k
sramirrre e | E— e
Avg. 7 e———— 5l
118 1A
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHDL-AY Site G3OHL-AY

Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E2-43 of 61




ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
PEAK BE 74 ! PEAK T4,
100 700
52. \ 1 52. X, i
i i j m ) " - e
30 350
Peak
1 17!
2480 2484, 2488 149 2% 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

de dBw dB/m d8 B A8 o deg
1 8714 5127 74.80 -20.73 38.62 26.67 8.95 33.80 10.03 le@ 21 PEAK

d6 dBw dB/m d8 B A6 deg
--- 6336 26,60 8.93 33.80 10.63 18 21 PEAK

" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
1
100 00
\ AVGBE 54 AVG_54
T 528
1 L e
31 350
Avg.
1 17!
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ REW:1000. 06kHz VBi:0.100kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249306 49,76 54.00 -13.24 26.08 26.7% 8.96 33.81 10.03 108 21 AVERAGE 1 245008 75.28 ------ ------ 62.64 26,60 8.93 3300 10.83 1@ 21 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5
PEAK BE 74 ! PEAK 74
00 00
\ 1 .
5. u eaiodors i ol Sl 52 " A 4
PR A
30 350
Peak
11 1.
2480 2484, 2488 149 2% 2500 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2494,97 52,19 74.80 -21.81 39.51 26.7% 8.96 33.81 10.03 208 222 PEAK --- 65,04 2660 8.93 33.00 10.63 20 222 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
\ AVGBE 54 AVG_54
T 528
1 . ey
31 350
Avg.
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REW:1000. 06kHz VBi:0.100kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0. 100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249588 49.95 54.00 -13.05 26.26 26.7 8.97 33.81 10.03 208 222 AVERAGE 1 248008 76.97 ------ ---oee 64.41 26,60 8.93 3300 10.83 208 222 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E2-45 of 61



ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
@ AVG_54 @ AVG_54
3 ? P 1 T
W"“j it | e T
30 30
Peak
175 f
Avg.
3000 6000, 9000, 1 A5000. 18000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1GEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4960.00 44.87 74.60 -29.13 3301 3277 12.82 3419 @41 - - PEAC 1 4960.08 45.25 74.00 -28.75 33.49 372 12.82 4.9 @41 - - PEAK
1 744000 48.80 74.60 -25.20 31.9% 36.80 16,10 36.81 @73 - -- PEAK 2 7Ap.00 48.32 74.00 -25.68 3150 36.80 1610 .81 @73 - - PEAK
3 7Ad0.00 38.22 54.00 -15.73 21.40 36.30 16.18 36.81 @73 - -- AVERAGE 3 TMp.ee 38.24 54.00 -15.76 2142 36.80 1610 3681 .73 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-46 of 61

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
| WW I— _nmw—_,._._m_._,.,,._:—‘-'—“
Avg. 1l | 1 —
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (NHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-47 of 61

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

<500kbps>
68
Mode Band Edge
2400-2483.5_Bluetooth-LE GFSK _CH00_2402MHz
ANT 2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15 1
PEAK 74
00 00
1 ) . A
2 . s i s 28 T m—T
-
B0 30
Peak
115 115
2 20284 23468 23652 23834 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHz SHT:Auto : RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 DBI3.86 50.93 74.80 -23.07 36.25 26.94 8.59 32.88 10.03 1e@ 199 PEAK 1 240288 B8L77 ----m- ---eee 7089 26,82 8.7 32.94 10.83 18@ 199 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
875 15 i
00 00
AVG_54
528 528
1 T A R
%0 s =
Avg.
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
: RB:1080.080kHz VB:0. 27kHz SKT:Auto : RBli:1080.080kHz VB:0.276kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 135821 39.53 54.80 -14.47 26.75 26.98 8.68 32.91 10.03 108 199 AVERAGE 1 240208 79.46 ------ ------ 66.78 26,82 8.77 32.94 10.83 188 199 AVERAGE
TEL : 886-3-327-0868 Page Number : E2-48 of 61

FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

1 133484 5129 74.80 -22.71 38.66 26.85 8.64 32.89 10.03 392 165 PEAK

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5
PEAK T4,
100 700
5! 1 5 m
firt : b e e i + ~
30 350
Peak
1 17!
Al 20284 20468 23652 23836 40N 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3AIEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
--- 6173 26,82 8.77 3294 18.63 392 165 PEAK

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 248711 VERTICAL
+ RBW:1000.060kHz VBN:0.270kHz SWT:Auto

Linit Read  Ant Cable Preamp Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
de dBw dB/m d8 B A8 o deg
1 135867 39.78 54.00 -14.38 26.98 26.99 8.69 32.91 10.03 392 165 AVERAGE

g2l el Bim)
1225 1225
105, 105,
875 875
00 00
} AVG_54)
525 525
| | N I N
350 b P
Avg.
11 1.
0 23284 23468 23652 23836 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1060.060kHz VBW:0.270kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 202,88 7913 -—---mm -ooee 66.45 26,82 8.77 32.94 10.83 392 165 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E2-49 of 61




ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
525 AVG 54 oy — VG54
3 . AT Tl f
- L*w"‘“’”w Ay e N i S
Peak %0 %0
AVg. 115 1.
000 6000 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2L-HY
Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CA3AIBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 460400 44.07 7400 -29.93 32,94 3221 12.66 3417 043 - .- PEAK 1 4ge4.00 47.11 74.60 -26.89 35,98 32.20 12.66 3417 @43 - - PEAK
7 430400 34.42 54.60 -19.53 23,29 3221 12.66 3417 6.4 - -- AVERAGE 2 45p4.08 38.24 54.80 -15.76 27.11 32.21 12.66 34.17 043 - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-50 of 61

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg. % %l
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-51 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR491243A

1 345,62 5A.81 74.80 -23.19 38.16 26.86 8.66 32.99 10.03 112 197 PEAK

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5 1
PEAK T4,
100 700
2L v m——— . ETV— iz " o e
30 350
Peak
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
--- G60.36 26,70 8.85 3297 18.63 112 197 PEAK

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RBW:1000.060kHz VBN:0.270kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
de dBw dB/m d8 B A8 o deg
1 135433 39.54 54.00 -14.46 26.58 26.94 8.68 32.91 10.03 112 197 AVERAGE

LI PNECICIL)
1225 1225
105, 105,
875 875 ]
700 700
{ AVG_54)
525 525
! J ]
30 %0 =SS S
Avg.
11 11!
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ REN:1060.060kHz VBW:0.270kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1244008 8012 ------ ----e- 67.51 26,76 8.85 32.97 10.83 112 197 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 E2-52 of 61




ssamanas. FCC RADIO TEST REPORT Report No. : FR491243A

Pol. Horizontal Fundamental
gL 0B
1225
105
815
PEAK BE 74
00
Y Y ; " p ; .
30
Peak Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249834 5A.61 74.80 -23.39 37.92 26,7 8.96 33.80 10.03 112 197 PEAK
gL 0B
1225
105
815
00
\ AVG_BE 54
T
\ |
31
Avg. Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL
+ RE:1000. 06kHz VBi:.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2498.68 39.78 54.80 -14.27 27.09 26,7 8.97 33.81 10.03 112 197 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-53 of 61
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1 1389.17 514 74.80 -22.96 38.49 26,7 8.75 32.93 18.03 379 162 PEAK

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105
815 5 ]
PEAK T4,
100 700
1 e
2 " A trotinerthetesribeain) 2 ) Y e )
30 350
Peak
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
--- 6761 26,79 8.85 3297 18.63 379 162 PEAK

Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RBW:1000.060kHz VBN:0.270kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 1389.95 49,13 54.80 -13.87 27.58 26.7% 8.75 32.93 10.03 379 162 AVERAGE

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

LI PNECICIL)
1225 125
108 105
ki 5
1
700 70
/ AVG_54
528 528
1 [ IR
40 30 T e e
Avg.
17! 11!
Pl 3. 6 2388, 4, U4 1000 1400, 3000
Frequency (MHz)

800, 2200,
Frequency (MHz)

Site + B3CHZL-HY
Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ REN:1060.060kHz VBW:0.270kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 204000 78.45 ----mn -oooee 65.84 26,78 8.85 32.97 10.83 379 162 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gL 0B
1225
105
815
PEAK BE 74
00
30
Peak Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2498.44 5198 74.80 -22.07 39.29 26,7 8.97 33.81 18.03 379 162 PEAK
gL 0B
1225
105
815
00
\ AVG_BE 54
T
\ 1
31
Avg. Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL
+ RE:1000. 06kHz VBi:.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249348 39.98 54.00 -14.18 27.22 26,7 8.9 33.81 10.03 379 162 AVERAGE
TEL : 886-3-327-0868 Page Number 1 E2-55 of 61
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Pol. Horizontal Vertica
1 4ﬂLtwel{dBil\mn) " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
@ AVG 54 @ AVG 54
i 1 b w i e
350 340
Peak
115 1.
Avg.
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ B3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1BEN 240711 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 433000 43.77 74.60 -30.23 32.43 3236 1274 #0864 - - PEAC 1 4380.00 47.36 74.00 -26.64 36.02 32.36 1274 418 042 - - PEA
1 4380.00 36.63 54.60 -17.97 24.69 32.36 1274 4.8 @.42 - -- AVERAGE 1 45B0.08 37.68 54.00 -16.31 26.34 32.36 1274 3418 042 - -- AVERAGE
373000 48.97 74.60 -20.83 32,35 .74 159 3672 @64 -- - PEAK 3730.00 48.50 74.00 -25.20 3,18 36.74 15.9 3672 0.4 - - PEAK
4 7320.00 46.20 54.00 -13.80 23.58 36.74 15.96 36.72 @.64 - -- AVERAGE 4 7320.00 40.32 54.00 -13.68 23.70 36.74 15.96 36.72 0.64 - -- AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
P S N ——
Avg. 1 p— il
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-57 of 61
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Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 ]
PEAK BE 74 PEAK 74
00 \ 00
52' LN sty - il i it " My i ool “
30 350
Peak
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 24711 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249634 5.77 74.80 -23.23 36.08 26.7 8.97 33.81 10.03 108 204 PEAC --- 67.00 26,60 8.93 33.00 10.63 189 264 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
\ AVGBE 54 AVG_54
T 528
1 e b
i 30 R
Avg.
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 24711 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 HORTZONTAL
+ RE:1000. 06kHz VBi:.270kHz SWT:Auto + RBI: 1009, 088kHZ VBi:0.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249947 39.63 54.80 -14.37 26.94 26.7% 8.97 33.81 10.03 108 204 AVERAGE 1245008 78.22 ------ --eee 65.66 26,60 8.93 3300 10.83 1@ 204 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105
815 5 i
PEAK_BE T4 PEAK T4
1, — 09 E
52 \\A 1 . ] ; . 5 yy ST oo
o bbbt
30 350
Peak
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA3ALEN 240711 VERTICAL Condition: PEAK 74 3m DRH1S-E_LE2CA3ALBEN 248711 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28416 5103 74.80 -22.97 36.42 26.64 8.94 33.80 10.03 372 168 PEAK --- 66,51 26,60 8.93 33.80 10.63 372 168 PEAK
gL 0B Lol B
1225 1225
105 105
815 5
1
00 00
\ AVGBE 54 VG54
T 528
1 e e
31 350 R
Avg.
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + B3CH21-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCA3ALSEN 244711 VERTICAL Condition: AVG 54 3n DRH18-E_LEACA3ALAEN 240711 VERTICAL
+ RE:1000. 06kHz VBi:.270kHz SWT:Auto + RBI: 1009, 088kHZ VBi:0.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249988 39.68 54.80 -14.32 26.99 26.7% 8.97 33.81 10.03 372 168 AVERAGE 1 248000 73.43 ----om -ooeee 60.87 26,60 8.93 3300 10.83 372 168 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLtwel{llBu\mn] " Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 700
@ AVG 54 @ AVG 54
| 1 — 1 o R i
s e . et pbnr
350 340
Peak
115 1.
Avg.
3000 6000, 9000, 12000, 15000. 18000 3000 6000, 9000 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ B3CHIL-HY
Condition: PEAK 74 3m DRHLS-E_LE2CA3A1GEN 240711 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CG3A1BEN 240711 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 4960.00 45.43 74.60 -28.57 33.67 3272 1282 #4.19 @4 - - PEAC 1 4960.00 46.09 74.00 -27.91 34.33 372 12.82 3419 @41 - - PEAK
1 4960.00 35.72 54.60 -18.28 23.96 3277 12.82 34.19 @.41 - -- AVERAGE 1 4960.08 37.41 54.00 -16.59 25.65 32.72 12.8B2 3419 @41 - -- AVERAGE
3 7Mp.00 48.27 7460 -25.73 3145 36,80 16,10 36.81 @73 - -- PEAK 3 7Mp.0e 49.18 74.00 -24.82 32,36 36.80 1610 .81 @73 - - PEAK
4 7440.00 38.50 54.00 -15.50 21.68 36.80 16.10 36.81 @.73 - -- AVERAGE 4 7440.80 38.55 54.00 -15.45 21.73 36.80 16.10 36.81 0.73 - -- AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meel{dMﬂn] M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
R, e i ey e
Avg. ] — 0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG 54 3n DRHLS-E LE2COIALEN 240711 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOIALEN 240711 VEATICAL
TEL : 886-3-327-0868 Page Number 1 E2-61 of 61

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243A

Appendix F.  Duty Cycle Plots

Antenna Band Cyl?:lIJeE{O/o) T(us) 1/T(kHz) VBW Setting
1 Bluetooth - LE for 1Mbps 46.75 935 1.07 1.1kHz
1 Bluetooth - LE for 2Mbps 44.74 894 1.12 1.2kHz
1 Bluetooth - LE for 125kbps 46.50 11620 0.09 100Hz
1 Bluetooth - LE for 500kbps 50.00 4000 0.25 270Hz
2 Bluetooth - LE for 1Mbps 46.55 930 1.08 1.1kHz
2 Bluetooth - LE for 2Mbps 45.00 900 1.11 1.2kHz
2 Bluetooth - LE for 125kbps 46.47 11600 0.09 100Hz
2 Bluetooth - LE for 500kbps 49.75 3980 0.25 270Hz
<Ant. 1>

Bluetooth -

|Swept SA
KEYSIGHT

LE for 1IMbps
£x Warker

‘Select Marker
Marker 3

#Video BW B.0 MKz

off
Della Marker
Span 0 Hz| || (Reset Deita)

Sweep 5.00 ms (1001 pts)| fymi b
on
off

Funetion Width  Funcion Value ¢ Marker Sctings
Diagram

I All Maskers Off

Gauple Markers
On
o

Function

Counter

Bluetooth - LE for 2Mbps

£x Warker

‘Select Marker
Marker 3

Ref Level 116.99 dBpV

142

off
Della Marker ke
(Reset Deita)

pan
Sweep 6.00 ms (1001 pts)| fymi b C
on
off

Funetion Width  Funcion Value ¢ Mk Setngs
Diagram

#Video BW B.0 MKz

Function

£x Warker

‘Select Marker
Marker 3

Ref Level 116.99 dByV

#Video BW B.0 MKZ Span 0 Hz

Sweep 70.0 ms (1001 pts)

Function  Function Width ~ Functios

£x Warker

| Select Marker
Marker 3

Ref Level 116.99 dByV

#Video BW B.0 MKZ Span 0 Hz

o
Sweep 25.0 ms (1001 pts)| fptarke
<

12 Marker
Delta)
Function  Function Width S

¢ Mtk Setings
Diagram
All Markers Off

Couple Markers
on
on

on
on
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<Ant. 2>

Bluetooth - LE for 1Mbps Bluetooth - LE for 2Mbps

Select Marker pulZ e 0 95 . T o e Select Marker
DC wlHol. 11
Marker 3 i : ar iy Tog: Fron Aun Marker 3
PR

Marker 4 Time
AMKr3 2.000 ms|

Ref Lavel
Marker Mode
Normal Hormal
na
Detta (4) - p—, - — p— 3 p . Ju— Deita (&)
Fixed
on

Marker—+

Sweep 20.0 ms (1001 pts)| unter

Center 2.480000000 GHz #Video BW B.0 MKz an 0 (Reset Del er 2.40 #Video BW 8.0 MHz Span 0 Hz|
8 MHz

fel Masker e fol Warker

Select Marker KEYSIGHT "‘“' Li? Ioul Z " 0 ? :““;ﬂ)‘;“‘ 2 ‘Select Marker
Gorr CCorr nglHoid 1
Marker 3 RL L et ree A Marker 3
2

1 Specin
/Div 10 B Ref Level 116.99 BV dB - ScalelDiv 10 dB
Nomal - Normal

Defta (8) Desta (8)

Marker
Function
Marker—

#Video BW 8.0 MHz pan 0 Hz enter 2.480 #Video BWB.0 MHZ
Sweap 80.0 ms (1001 ps)|

Function  Function Width ctiot g » 3 Function

All Markers Off
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